INSTRUCTIONS FOR INSTALLING A MAKA VALIDATOR KIT P/N 1852368 OR
P/N 1452365 IN A NATIONAL VENDORS® SMNACKTRON 1™, ALSO
P/N 1862325 OR P/N 1462326 IN A NATIONAL VENDORS® SNACKTRON 2

CHECK THE PARTS RECEIVED IN THE KIT WITH THE PARTS
LIST IN THESE INSTRUCTIONS. FIGURE 1 SHOWS ALL THE
PARTS IN THE KIT. IF ANY PARTS ARE MISSING, CONTACT
NATIONAL VENDORS' PARTS DEPARTMENT IMMEDIATELY.

[O0R CROSSOVER
1451316 (11

YALIDATOR & CONTROLLER ASSY. (1)
1452336 OR 145235%

IC ASEY,.-EPROM PROG. |
IC ASSY,=-EPROM PROG, [

IMSERT, UPPER L P ﬂﬁl_F INSERT-VAL | DATOR
INSTRUCT | OM5= 82523 (1)
CHECKING & SETTING
VALIDATOR 1451089 (1)
1452326 (1) |

SHIELD-YAL IDATOR
1452361 (1)

E@ MO. 10 EXTERMAL

TOOTH LOCEWASHER

2506487 (1) L
iy @
IMSERT, LIWER
THSTRUCT | OME~ eL 62
VAL IDATOR 4741740 11
1452337 (1) WIRE TIE
S230578 {2) /,}“
P b :

R.H. DISPLAY
SCREW-F10-32 x .31

. HUT=-#8-32 W/SL, M, EMD PLATE-
THS T/F BLACK 99000481 {4} VALIDATOR
1452312 (2} 1452510 1)

WIRE TIE-SELF el TR —
CLINCHIMNG (MEDLM) ol -
@? g FI04513 (1) SRy

“Eq O/
"
SCREW-#B-52 X 3/ SCREW=#8=32 X .31
THS-BLACK HEX HD T/F BLACK | PCE AS5Y. MARS/MAKA INTERFACE.
1170206 (4) | 1451097 (4) ! 1451335 (1)
_ FIGURE 1
Copyr [ght® Z-87 by Hatlonal Vemdors
Printed In U.5.8

A& Division of Crane Co. 145236 5=F




ERPOM part numbers are subject to change, depending on version modification.
This kit contains 2 IC asssemblies (EFROM prog.) designated U2 and U3.

SHACETRON 1 :
Eit P/N 1452364 (stacker capacity = 113 bills} contains the following:

Part Bumber Descriptlion QuantitI
1451369 IC Assembly, EFROM (U2} 1
1451370 1€ Assembly, EPROM (U3) 1
1170206 Screw, #8-32 x 3/8 THS-Black 4
1451097 Screw, #8=32 x .31 Hex Hd. T/F-Black &
1451099 Label, Price Checking & Setting 1
1451316 Door Crossover 1
1451336 PCE Assy.-MARS/MAKA Interface 1
1452310 R.H. Display End Flate—Validator 1 i
1452312 Screw, #10-32 x .31 THS T/F Black 2
1452323 Angle Inmgert, Validator 1
1452326 Insert, Upper Instructions—Valldator 1
1452327 Ingert, Lower Instructlioms=Validator 1
1452336 Validator & Control Box 1
1452361 Shield, Validator 1
1452363 Instructions, HAKA Installation 1
2204513 Wire Tie, Self Climching {(Medium) 1
4241250 Clamp, 62 1
5230618 Wire Tie . 2 .
Q000081 Hut, #B-32 W/LW & i
2306487 Lockwagher, No.l0 External Tooth 1

Eit P/N 1452365 (stacker capacity - 400 bills) parts required same as
for kit P/H 1452364 except wvalidator and controller assys

1452359 Validator and Controller Assy. —400 1
SMACETRON 2™

Eit P/N 1462325 (stacker capacity = 115 bills) contains the following:

Farc Humber Description Quantity
1170206 Screw, #8-32 x 3/8 THS-Black 4
1451097 Screw, #8-32 x .31 Hex Hd. T/F- Black 4
1451099 Label, Price Checking & Setting 1
1451316 Door Crossover 1
1451336 PCE Assy.-MARS/MAKA Interface 1
1452310 R.H. Display End Plate Validator 1
1452312 Serew, #10-32 x .31 THS T/F Black 2
1452323 Angle Insert, Validator 1
1452326 Insert, Upper Imstructions-Vallidator 1
1452327 Insert, Lower Instructions-Validater 1
1452336 Validator & Control Box 1 :
1452361 Shield, Validator 1 i
1452363 Instructions, Maka Installation 1
2204513 Wire Tie, Self Clinching (Medium) 1
4261250 Clamp, .62 1
5230618 Wire Tie 2
9900081 But, FE-32 W/W 4
2300487 | Loekwasher, Ho«l0 External Tooth| 1

Eit P/N 1462326 (stacker capacity — 400 billse) parte required same as
for kic PSH 1452325 except walidator and controeller assy.

1552359 Validator and Controller Assy. =400 1

1452363 Sk



IHPORTANT

This kit can be installed only if the merchandiser is equipped with a
COINTRON™ 3000 or MARS 5000 coin changer.

This kit should be installed by qualified technicans using the proper tools
for electronic work.

EIT INSTALLATION

To install kit, disconmect merchandiser cord from the service cutlet, and open
cabinet door. Refer to the attached illustrations while performing the
followlng steps.
l. REPLACEMENT OF INSTRUCTION INSERTS (UPPER & LOWER)

A« Remove data access cover {(see Figure 2).

B. Remove display emnd plate and discard light assembly harness clamp.

Cs Take upper casting off.

. Replace upper imstruction imsert with new insert (P/H 1452326).

E. Replace upper casting.

F. Take coin chute assembly off.

G. Take scavenger assembly off as follows:
1. Remowve spring
2. Remove cotter pin
3. Remove scavenger handle
4. Remove 4 screws
H. Take lower casting off.
I. Beplace lower instruction insert with new insert (P/N 1452327).
J. Replace lower casting.

K. Replace coin chute assembly and scavenger assembly.

2. INSTALLATION OF MAKA BILL VALIDATOR

A. Tape angle insert (P/N 1452323) to bill walidater (P/N 1452336) (See
Figure 3).

B. Attach wvalidator shield (P/N 1452361) and labels to new display end

plate (P/N 1452310) using four 8-32 x 3/8 THS Screws and four 8-32 W/LW
nuts.

3 eof 9

1452363



T

E.

F.

Ge

Attach new display end plate, and data access cowver.

Attach validator using four &-32 x .31 Hex Hd T/F screws.

Tuck walidator cable between data access cover and end plate.

Attach wvalidator control box using two 10-32 x .31 THE T/F screws and

one Mo.l0 External Tooth Lockwashers
Attach rod support to end plate.

3. MODIFICATION OF CONTROLLER ASSEMBLY

A.

Mseconnect wire harnesses from controller assembly, (see Figures 4 and
5}-
HOTE

Access fto the main power harness, located at the back of the controller
assemhbly, can be made while removing assembly.

1452363

Ja

M.

H.

Digconnect coln mechanism interface harness.
Remove controller assembly.
Eemove controller assemhly cover.

Disconnect coin mechanism interface harnesses from J&3, and ribbon wire
from J4%9,

Cut coin mechanism interface harness wire tie and remove from comtroller
assembly.

Remove the MARS 3000 interface PCH.
Attach the MARS/MAKA PCE interface (P/N 1451336).

Attach the door crossowver (P/N 1451316) to JT7]l. Reconnect coin mechanism
interface harness and ribbon wire to the MARS/MAKA PCR interface.

With wire tie (P/N 3230618}, secure the door crossover and the coin
mechanism intecrface harness to the controller assembly.

WARNIHNG
Uge "IC puller™ when removing EPROM"s.
Locate and remove EPROM's.
Ingert new EPROM's (PN 1451369) and (P/N 1451370) 4in U2 and U3
respectively for the SMACKTRON 1™ or (P/H 1461319) and (P/H 1461320} for
SWACKTRON 2™.

Beplace controller assembly cover.

Beplace controller assembly, connecting back power harness and coin
mechanism interface harness before installation.

& of 9



e

Beplace remaining hatnesses to controller assembly.

Replace the upper cabinet harmess clamp with the new clamp - .62 (F/H
5261250} so0 that both the door crossowver amd light assembly harmess are
secured.

Connect door crossover to the walidator control box.

Secure door crossover to door by using clamp (P/N 5230618). Attach clamp
vnder top thumb screw on the ribbon clamp, being careful not to pinch
display ribbon harness.

Fasten wire tie (P/H 2204513} around door crossover and lipght assembly
harness, approximately half way between wire clamps.

> of 9
1452363



LFPER
CASTING

LOWER
IHSTRUCTION
I HSERT
[REFLACE]
[ ]
LOWER: |
CASTIMEG L
[ ]
- . a.'.:
"y
-
e
T
SCAVENGER
MBEMDLE
PRING 7

UFPER
IHSTRUCT 108
I HEERT

[REPLACE)

ASSEMELY
HARNESS CLAMP
(FREMOVE )

DATA ACCESS
= CINWER

“_F_.ﬂ

|~

DISFLAY END
———— PLATE
(REMOVE Y

14523463

FIGURE 2




i % e
D1SPLAY EMD
PLATE-VAL | DATOR
{ATTACH)
-
Il e .S
~ — 10 EXTERMAL LABEL
o — MO {ATTACH}
2 nl atipaTon  TOOTH LOCKWASHER --.,h
YAL 2306487 (1) s
CONTROLLER
.-r'"--,, i
"‘1‘_,-'-"-'
i
—_ SCREW (2} i
NO,10-32 x ,
Uﬁmf—ﬁ A
[
WUT {4} | ﬂﬂ"’L :[
i, B-37 WALW | .
& __._,_.-"" ” o, il
\\\-r !
__ VALIDATOR |
mL‘E oy ]
I SCREW (4)
I 1l 'y HO,B=32 x 3/8
. A THS BLACK
VAL IDATOR | A
{ATTACH} |

M|
. /L.g&_ |
VAL IDATOR SHIELD I
HO,B=32 x .31 : { ATTACH]
HEX HD T/F BLACK ___,__---"'m_‘
- H‘a "
. aanl
— ""‘1‘\1_
S,
S,
H\"‘
rE"
)
ANGLE IMSERT
FIGURE 3

7 of 9

1452365



q . %,
1 I
-
[ NEEE
EPROM" 5
lrence N
{REPLACE} 52N
|
) -lh
o a5
"ll .
N :
2, | !
%, o .EEQ;?%'
i, ﬂ,_ 2
"'.. oy -
s " WIRE TIE .
_ i F/N 5250618
[ ;:;Enms _ /N 52506

WHEN REPLACING
CHIPS, THESE CROOVES

SHOULD LINE up

TO REPLACE EFROMS \

FIGURE 4

8 of 9
1452363



CLAMP= 62 DOOR
(REPLACE)

—

WIRE TIE |'

SELF CLINC WG /
{P/H Z204513%)

{FASTEM)
MAIN POMER
HARNESS -

| | WIRE TIE
~ T {ATTACH LHDER
THLME SCREW) |

INTERFACE _.___E___
HARMESS i (
;

I:

CIOH MECHAM| 5H

FIGURE 5

9 of 9
1452363



